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Test Summary

Section Test item Result

15.407 (a) Emission Bandwidth Pass

15.407 (a) Maximum conducted output power Pass

15.407 (a) Maximum Power spectral density Pass

Restricted bands of emission and Restricted
15.407 (b) / (15.205 &15.209) . Pass
bands of operation
15.207 Conducted emission on A.C power lines Pass

Discipline: Electronics Testing
Group: EMC Test Facility

Note: Conducted measurements are done according to the procedure given in KDB No. 789033 D02 General UNI|

Test Procedures v02r0
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1 GENERAL REMARKS
1.1 Complimentary Materials

All attachments are integral part of this test report.

. TEST SETUP PHOTOS

: EUT EXTERNAL PHOTOS

: EUT INTERNAL PHOTOS

: FCC LABEL AND LABEL LOCATION
: BLOCK DIAGRAM

: SPECIFICATION OF EUT

: SCHEMATIC DIAGRAM

o N o o N W N P

: BILL OF MATERIAL
9: USER MANUAL

10: MAXIMUM PERMISSIBLE EXPOSURE INFORMATION
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2 TEST SITES

2.1 Testing Facilities

TUV Rheinland (India) Private Limited
108 , Beside ISBR Business School,
Electronic city Phase |

Bangalore - 560 100.

2.2 List of Test and Measurement Instruments

Table 1: Test and measurements instrument used

. Model Serial Calibration T Used for Test
Equipment Manufacturer Name Number Due Date Periodicity ltems
Spectrum Agilent E4407B | US41192772 | 15-11-2019 | Yearly
Analyser Technologies Antenna - Port
Measurements
USB Peak AIMIL Ltd 55006 10231 22-12-2019 |  Yearly
power sensor
EMI Test Rohde & ESW 44 101732 26-05-2019 | Yearly
Receiver Schwarz
Active loop Frankonia LAX-10 LAX-10-800 | 15-01-2020 Yearly
antenna
Biconical Schwarzbeck VHBB-9124
Antenna mess-elektronik | / BBA-9106 9124-656 16-01-2020 vearly Radiated
Spurious
Log-Periodic Schwarzbeck VUSLP- ) s Emission
Antenna mess-elektronik 9111B 9111B-111 17-01-2020 Yearly
Broadband Frankonia HAX-18 HAX18-802 | 17-05-2019 Yearly
Horn Antenna
Semi Anechoic Frankonia ) ) ) )
Chamber
. Rohde &
EMI Receiver Schwarz ESR7 101133 16-01-2020 Yearly
Rohde & AC Power line
LISN ENV 216 100022 18-10-2019 Yearly conducted
Schwarz Jut
emission
Pulse Limiter Rohde & ESH3-22 100811 09-08-2019 | Yearly
Schwarz
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3 GENERAL PRODUCT INFORMATION

3.1 Product Functio

n and Intended Use

REBEL Ul Module is the platform which will be used across different appliances categories (Refrigeration, Cooking,
Laundry, Dishwashers, etc.) based on Qualcomm Snapdragon 660 (SDA 660) processor.The Rebel Module is
2.4G/5G Wi-Fi-connected graphical user interface. It supports LCD with touch-screen and audio video interfaces. It
supports mics, cameras, speaker and other sensor interfaces for smart appliance application. The module contains
the high bandwidth Wi-Fi module (WCN3990) for data and video transfer over Wi-Fi interface. Which also supports
the communication over Bluetooth.It supports Wi-Fi (802.11 a/b/g/n/ac - 2x2 MIMO, ISM 2.4GHz at 20MHz/40MHz
and 5GHz at 20/40/80 MHz),Bluetooth (BT5.0) and BLE. It supports FPC antennas, mentioned in user manual.

3.2 Ratings and System Details

Table 2: Ratings and

System Details

Operating frequency range

U-NII-1 : 5150MHz to 5250MHz
U-NII-3 : 5725MHz to 5850MHz

Radio Protocol WLAN_5GHz
Bandwidth 20,40,80
802.11a: OFDM with BPSK,QPSK,16QAM , 64QAM
Modulation 802.11n: OFDM with BPSK,QPSK,16QAM , 64QAM
802.11ac: OFDM with BPSK,QPSK,16QAM , 64QAM, 256QAM
Number of antennas 2
Antenna type External FPC(Flexible Printed Circuit) Antenna
Antenna gain Antennova 5.10 dBi
9 Molex 4.75 dBi

Supply Voltage to Product

11V-13.5V(Typically 12.7V) DC

Dimensions

Width: 45mm
Length: 190 mm

Environmental conditions

Operating Temperature Range: -10°C to +70°C (No air flow)
Storage Temperature Range: -40°C to +80°C
Humidity requirement: is 5% to 95%, non-condensing.

3.1 Measurement U

ncertainty:

Table 3: Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +1.5dB
Power Spectral Density, conducted +3 dB
Unwanted Emissions, conducted +3 dB
All emissions, radiated +6 dB
Temperature +3°C
Supply Voltages +3%
Time 5%

Note: The listsed uncertainities are the worst case uncertainity for the entire range of mesurements and are for the
reporting purpose only and are not used in determining the PASS/FAIL of the results.
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4 TEST SET-UP AND OPERATION MODE
4.1 Principle of Configuration Selection

Transmission was enabled with highest possible duty cycle transmission on low, mid and high
channels to obtain maximum emissions.

4.2 Test Operation and Test Software

Test Software - QRCT (Qualcomm Radio Control Tool) Version 4.0.00113
Hardware version - PCBA Rev - W11324868

4.3 Special Accessories and Auxiliary Equipment

- Test Laptop was used to configure the device in transmission mode and module was tested
with following accessories 1. Display 2, Speaker and 3 Camera.

4.4 Countermeasures to achieve EMC Compliance

- None

45 Test modes — data rates and modulations

For Radiated spurious emissions only the worst case results are reported in this report.
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4.6 List of Test Frequencies and Frequency bands

5GHz Band — 20MHz Bandwidth Channel List

Frequency Band Channel No. Fre(lc\JAL:_'ezr;cy
36 5180
5150 — 5250 MHz 28 5240
149 5745
5725 — 5850MHz 165 5825
5GHz Band — 40MHz Bandwidth Channel List
Frequency Band Channel No. Fre(&tlj_'ezr;cy
38 5190
5150 — 5250 MHz 26 5230
151 5755
5725 — 5850MHz 159 5795
5GHz Band — 80MHz Bandwidth Channel List
Frequency Band Channel No. Fr%(\q/ILL'le;cy
5150 — 5250 MHz 42 5210
5725 — 5850MHz 155 5775

Note: TUV Sample Identification number : A000893143-001 (Conducted Sample)
A000893143-002 (Radiated Sample)

A000893143-003 (Radiated Sample)
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5 TEST METHODOLOGY

5.1 Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.
The equipment under test (EUT) was placed at the middle of the 80 cm high turntable for below 1 GHz
& 1.5 m height for above 1 GHz measurement, and the EUT is 3 meters far from the measuring antenna.
The turntable was rotated 360° for obtaining the maximum emission. The height of the measuring
antennas was scanned between 1 m and 4 m, and the antenna rotated to repeat the measurements for
both the horizontal and vertical antenna polarizations. Repeat the measurement steps until the
maximum emissions were obtained. The measurement above 1000 MHz was performed by horn
antenna, The measurement below 30 MHz was performed by loop antenna, Measurement from 30 MHz

to 200 MHz was performed by Baloon and Biconical Antenna, and mesurement from 200 MHz to 1 GHz

was performed by Log-Periodic Antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

5.1.1 Test Setup Configuration

EUT

3m test distance
< [

I

EMI-Receiver

],

\

Figure 1: Frequency Range 9 kHz- 30 MHz

Semi-anechoic

Pre-Amplifier Measuring Receiver /
Spectrum Analyzer

Figure 2: Frequency Range 30 MHz — 200 MHz
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Semi-anechoic Chamber
3m
| ‘ _ - Measuring Receiver /
EUT I I ‘ Pre-Amplifier Spectrum Analyzer
[ ITurntable ‘
Ground Plane 1

Figure 3: Frequency Range 200 MHz - 1GHz

Semi-anechoic

EUT

Pre-Amplifier

Tumtakle

Ground

Figure 4: Frequency Range above 1 GHz

Measuring Receiver /
Spectrum Analyzer
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6 TEST RESULTS

6.1 Emission Bandwidth

Result Pass
Test Specification FCC Part 15 Section 15.407(a)
Measurement
Bandwidth 300kHz

Spectrum Analyzer

EUT 10 dB attenuator

Environmental and Test conditions:
Normal Temperature = +25 °C Voltage (V norm) =12 V DC RH =63.2%
Test results:

10 dB attenuator + 1 dB Cable loss = 11 dB offset is considered in below results

Modulation: 802.11a mode SISO

Mode Data rate Frequency BEamn:jSV\s/:Stnh oBwW
(Mbps) (MHz) (MH2) (MHz)
5180 24.38 17.06
6 5240 24.30 17.04
5745 16.37 16.47
5825 16.37 16.46
5180 22.11 16.86
5240 22.72 16.89
a 24
5745 16.44 16.42
5825 16.46 16.42
5180 22.89 16.86
54 5240 23.30 16.90
5745 16.48 16.43
5825 16.45 16.43
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o Agilent  11:57:38 Apr 26, 2019

RTI

Ch Freq Trig  Free

Occupied Bandwidih

Ref 14 dBm
#Peak
Log
10

dB/
Offst
1

dB

Atten 15 dB

.

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.0658 MHz

84.048 kHz
24 387 MHz

Span 30 MHz

#BW 1 MHz Sweep 9.99 ms (1000 pts

Occ BW % Pwr
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Data rate: 6 Mbps

Channel Frequency : 5.180 GHz

o Agilent  12:00-12 Apr 26, 2019 R T
Ch Freq 524 GHz Tig Free
Occupied Bandwidih
Ref 14 dBm Atten 15 dB .
#Peak ¢ <
Ls .
0 o e
A et
dB/
Offst
11
dB !
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #BW 1 MHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Pur 99.00 %
17.0430 MHz xd 208 |
Transmit Freq Error 80.075 kHz
» dB Bandwidth 24 305 MHz

Data rate: 6 Mbps Channel Frequency : 5.240 GHz
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Ch Freq 5.745 GHz Tig Free

Occupied Bandwidth

Ref 11 dBm Atten 10 dB J

#Peak e e Tt bty &
Log ha ; q

10 N M“ I
dB/ Wl
Offst
1"

dB !

Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
16.4738 MHz xdB  -600dB ||

Transmit Freq Error 71.435 kHz
* dB Bandwidth 16.376 MHz

Data rate: 6 Mbps Channel Frequency : 5.745 GHz

i Agilent  11:55:18 Apr 26, 2019 R T I'

Ch Freq h 825 GHz Tiig  Free

Occupied Bandwidth

Ref 11 dBm Atten 10 dB o

#Peak P RN N £
Log ,ﬁmw e '
10 4
dB/ HF M—""‘Wam i
]
Offst
1
dB -

W

Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW%Pwr  99.00 %
16.4681 MHz xdB 60048 ||

Transmit Freq Error 69.858 kHz
x dB Bandwidth 16.379 MHz

Data rate: 6 Mbps Channel Frequency : 5.825 GHz
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i Agilent  11:58:10 Apr 26, 2019 R T I'

Ch Freqg Trig Free

Occupied Bandwidth

Ref 14 dBm Atten 15 dB =

#Peak e o . R e By S e Y,

Log ,-?’ 5

10 e’ ok

Ly ] Thrningy il 0

dB/

Offst

11

dB =

Center 5.18 GHz Span 30 MHz

#Hes BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts -

Occupied Bandwidth Occ BW % Pwr 99.00 %
16.8664 MHz xdd 26048 ||
Transmit Freq Error 85.406 kHz
% dB Bandwidth 22 117 MHz
Data rate: 24 Mbps Channel Frequency : 5.180 GHz
i Agilent  11:53:45 Apr 26, 2019 R T I'
Ch Freqg 524 GHz Trig Free
Occupied Bandwidth _
Ref 14 dBm Atten 15 dB "
#Peak ? PR DS “{
L
1::9 i it o,
e e o |
dB/
Offst
11
dB i
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts o
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.8997 MHz xd 2608 ||
Transmit Freq Error 94.820 kHz
x dB Bandwidth 22725 MHz

Data rate: 24 Mbps Channel Frequency : 5.240 GHz
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i Agilent  11:53:32 Apr 26, 2019 R T I'
Ch Freq
Occupied Bandwidth |
Ref 11 dBm Atten 10 dB a
#Peak - P I B AV P
Log 3 Pttt it R
10 Ty e, |
dBl L e,
Offst
11
dB -
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts o
Occupied Bandwidth Occ BW % Puwr 99.00 %
16.4219 MHz xdd  600dB |
Transmit Freq Error 66.815 kHz
% dB Bandwidth 16.449 MHz
Data rate: 24 Mbps Channel Frequency : 5.745 GHz
0 Agilent  11:54:52 Apr 26, 2019 R T
Ch Freqg  GHz Tiig  Free
Occupied Bandwidth
Ref 11 dBm Atten 10 dB .
#Peak ]
Log = ?"mewwﬂl TR ALY f
10 s ", .
dB/ | et e
Offst |
11
dB '
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Puwr 99.00 %
16.4259 MHz xdB 60045 1}
Transmit Freq Error 64.665 kHz
% dB Bandwidth 16.462 MHz

Data rate: 24 Mbps Channel Frequency : 5.825 GHz
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i Agilent  11:58:38 Apr 26, 2019 R T I
Ch Freq 5.18 GHz Trig  Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB .
#Peak o " T P P
Log F \4
ay i " .
10 T Ll i
dB/ o
Offst
11
dB d
Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts| ’
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.8606 MHz xdd 260045 |l
Transmit Freq Error 110.118 kHz
% dB Bandwidth 22890 MHz

Data rate: 54 Mbps

Channel Frequency : 5.180 GHz

0 Agilent  11:59:17 Apr 26, 2019 R T
Ch Freq 524 GHz Trig Free
Occupied Bandwidih
Ref 14 dBm Atten 15 dB
#Peak T T T T T
Log M,Y Al
L P ™ Ty s Y
dB/
Offst
11
dB
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.9066 MHz xdB 260043
Transmit Freq Error 114.062 kHz
x dB Bandwidth 23.304 MHz

Data rate: 54 Mbps

Channel Frequency : 5.240 GHz
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i Agilent  11:53:57 Apr 26, 2019 R T I
Ch Freq 5.745 GHz Tig Free
Occupied Bandwidih
Ref 11 dBm Atten 10 dB
#Peak ?Hm AN BPRE NE S
L > el i anl
0 v -
dBI | "
Offst
11
dB
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pis|
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4369 MHz xdB 60008
Transmit Freq Error 68.807 kHz
x dB Bandwidth 16.485 MHz
Data rate: 54 Mbps Channel Frequency : 5.745 GHz
i Agilent  11:54:25 Apr 26, 2019 R T

Ch Freqg 5825 GHz

Occupied Bandwidth

Ref 11 dBm Atten 10 dB
#Peak , . ] PP P Y
£
10 P e |
dB“I MJ"‘_ _w*'“l"r'nln
Offst -
11
dB
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Puwr 99.00 %
16.4358 MHz xdg 60048
Transmit Freq Error 73171 kHz
» dB Bandwidth 16.453 MHz

Data rate: 54 Mbps Channel Frequency : 5.825 GHz
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Modulation: 802.11ac mode SISO_VHT20

Data rate Frequency BEarEhsv\S/:g?h OBW
(Mbps) (MHz) (MHz) (MH2)
5180 24.11 18.12
5240 24.10 18.11
MCSO0
5745 17.60 17.67
5825 17.60 17.66
5180 22.47 17.97
5240 22.71 18.03
MCS5
5745 17.71 17.64
5825 17.72 17.64
5180 22.9 18.02
5240 22.75 18.00
MCS8
5745 17.70 17.63
5825 17.723 17.65
i Agilent  12:18:24 Apr 26, 2019 R T [

Ch Freqg 518 GHz Trig Free

ccupied Bandwidth

Ref 9 dBm Atten 10 dB -

#Peak )5" o — 3

Log

10 oy L s

dB/

Offst

11

dB i

Center 5.18 GHz Span 30 MHz |/

#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts H
Occupied Bandwidth Occ BW % Pur 99.00 %

18.1240 MHz xdB 260048 ||

Transmit Freq Error 67.931 kHz
% dB Bandwidth 24 117 MHz

Data rate: MCSO Channel Frequency : 5.180 GHz
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0 Agilent  12:22:09 Apr 26, 2019

RT[

5.24 GHz

Ch Freg

Occupied Bandwidth

Trig Free

Ref 13 dBm Atten 15 dB

#Peak

Log A
10 e’

dB/

Offst

11

dB

Center 5.24 GHz

#Res BW 300 kHz #FBW 1 MHz

Occupied Bandwidth
18.1111 MHz

87.291 kHz
24 107 MHz

Transmit Freq Error
x dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pis

99.00 %
-26.00 dB

Ccc BW % Pwr
» dB

Data rate: MCSO

0 Agilent  12:22:51 Apr 26, 2019

Channel Frequency : 5.240 GHz

R T

Ch Freqg

Occupied Bandwidih

Trig  Free

Ref 13 dBm Atten 15 dB

#Peak
'R T N

IS TR

Log > Qbesthon I

10

dB/

> ¢

b

s,
oy

Offst

11

db

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.6720 MHz

T4.879 kHz
17.605 MHz

Transmit Freq Error
x dB Bandwidth

#FVBW 300 kHz

Span 30 MHz
Sweep 9.99 ms (1000 pts

99.00 %
-5.00 dB

Occ BW % Pwr
xdB

Data rate: MCSO

Channel Frequency : 5.745 GHz
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i Agilent  12:25:28 Apr 26, 2019 R T [
Ch Freq 582! Trig  Free
Occupied Bandwidih
Ref 13 dBm Atten 15 dB 4
#Peak . ‘ 1 .
L{H_J 3 w " ¥} H Boirrs _L"lrl"‘“"‘"" & a [ “—
10 - . )
ds/ ‘MW IEMl
Offst |
11
dB i
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts o
Occupied Bandwidth Occ BW % Pur 99.00 %
17.6674 MHz xdg  600d5 (L
Transmit Freq Error 74.438 kHz
¥ dB Bandwidth 17.600 MHz
Data rate: MCSO Channel Frequency : 5.825 GHz
0 Agilent  12:19:44 Apr 26, 2019 R T
Ch Freqg 518 GHz Tiig  Free
Occupied Bandwidth
Ref 9 dBm Atten 10 dB !
#Peak  mbinimtiall Mttt b adimbliiias el u
L o
1:-:g —'J.lr""-r ".""‘l-._ =
dgi '
Offst
11
dB '
Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #BW 1 MHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.9730 MHz xdB %00 |
Transmit Freq Error 72.029 kHz
% dB Bandwidth 22 478 MHz

Data rate: MCS5 Channel Frequency : 5.180 GHz
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wi Agilent  12:21:44 Apr 26, 2019 R T I
Ch Freq 524 GHz Trig  Free
Occupied Bandwidth
Ref 13 dBm Atten 15 dB '
#Peak Qi . - i >
L
1:;9 - \”“'m"w:.._
dpr e ety
Offst
11
dB ’
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0377 MHz xd® 260085 ||
Transmit Freq Error 86.187 kHz
¥ dB Bandwidth 22716 MHz
Data rate: MCS5 Channel Frequency : 5.240 GHz
0 Agilent  12:23:28 Apr 26, 2019 R T
Ch Freq Trig  Free
Occupied Bandwidth
Ref 13 dBm Atten 15 dB !
#Peak
Log s Rl Mool proefeenldroheantond
10 7 “‘\% I
Offst ™" T
11
dB .
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #/BWW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6457 MHz xdd  50d ||
Transmit Freq Error 67.592 kHz
x dB Bandwidth 17.712 MHz

Data rate: MCS5 Channel Frequency : 5.745 GHz
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i Agilent  12:24:55 Apr 26, 2019 R T I
Ch Freq
Occupied Bandwidih
Ref 13 dBm Atten 15 dB '
#Peak
Log =N MMWHMMM b
10 A ‘.‘u\“ﬂ |
ds/ k™ T,
offst [ e
1
dB ¢
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #FU/BW 300 kHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6482 MHz xd3 60043 |}
Transmit Freq Error 69.908 kHz
x dB Bandwidth 17.722 MHz
Data rate: MCS5 Channel Frequency : 5.825 GHz
i Agilent  12:20:29 Apr 26, 2019 R T

Ch F[E!I:I a (5H:z T”q Free

Occupied Bandwidth

Ref 11 dBm Atten 10 dB

#Peak T N—— N - n

Log i

10 o i

dBl o

Offst

1

dB

Center 5.18 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %

18.0233 MHz xdB 26008

Transmit Freq Error 64.956 kHz
x dB Bandwidth 22900 MHz

Data rate: MCS8 Channel Frequency : 5.180 GHz
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i Agilent  12:21:07 Apr 26, 2019 R T I'
Ch Freq
Occupied Bandwidih
Ref 13 dBm Atten 15 dB -
#Peak ‘} . b o bt 1| . P - ot ‘{
L. ;
0 i — S
dB/ v ||
Offst
1 l
dB i
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #YVBW 1 MHz Sweep 9.99 ms (1000 pis
Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0091 MHz xdB 260 ||
Transmit Freq Error 81.243 kHz
% dB Bandwidth 22751 MHz
Data rate: MCS8 Channel Frequency : 5.240 GHz
0 Agilent  12:23:56 Apr 26, 2019 R T
Ch Freq 5.745 GHz Trig
Occupied Bandwidth
Ref 13 dBm Atten 15 dB I
#Peak
Log 3 Pt bl dtntirrs | ot P bt 72
10 Sy .
dB/ LT m%
Offst ™" T
1
dB i
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6321 MHz xdd  s00dE ||
Transmit Freq Error 60.506 kHz
% dB Bandwidth 17.701 MHz

Data rate: MCS8 Channel Frequency : 5.745 GHz
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i Agilent 12:24:3

1 Apr 26, 2019

Ch Freq

ccupied Bandwidth |
Ref 13 dBm Atten 15 dB a
#Peak

Log 3 WMMMMM)WFMM F

k|

10 " Feon, |
dBf et vy,
offst [ i
11
dB -
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts o

Occupied Bandwidth Occ BW % Puwr 99.00 %

17.6513 MHz xd3 60045 )

Transmit Freq Error 69.784 kH=z

% dB Bandwidth 17.723 MHz

Data rate: MCS8

Channel Frequency : 5.825 GHz

Modulation: 802.11ac mode SISO_VHT40

Data rate Frequency BEamn:jSv?/:gtnh oBwW
(Mbps) (MHz) (MHz) (MHz)
5190 43.72 37.21

MCSO 5230 43.70 37.30
5755 36.36 36.16

5795 36.36 36.18

5190 46.01 37.28

MCSS5 5230 45.55 37.42
5755 36.44 36.18

5795 36.40 36.18

5190 43.56 37.30

5230 43.31 37.34

MeS9 5755 36.35 36.17
5795 36.32 36.17
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i Agilent  12:26:46 Apr 26, 2019 R T

Ch Freq

Occupied Bandwidth

Ref 13 dBm

5.19 GHz Trig  Free

Atten 15 dB

#Peak

‘=<’

Log .

10 >

dBl |

Offst

11

dB

Center 5.19 GHz
#Res BW 1 MHz

Span 50 MHz
#BW 3 MHz Sweep 9.99 ms (1000 pts r

Occupied Bandwidth Occ BW % Pwr 99.00 %
37.2198 MHz xdB 26005
Transmit Freq Error 129.862 kHz
¥ dB Bandwidth 43729 MHz
Data rate: MCSO Channel Frequency : 5.190 GHz
0 Agilent  12:30:53 Apr 26, 2019 R T [

Ch Freq

Occupied Bandwidth

Ref 13 dBm

523 GHz Trig  Free

Atten 15 dB N

#Peak e

Log ."'r

10
dB/ W

Offst

11

db

Center 5.23 GHz
#Res BW 1 MHz

Span 50 MHz
#WVBW 3 MHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
37.3036 MHz xdB 260008 [

Transmit Freq Error 134.734 kHz

¥ dB Bandwidth 43.703 MHz

Data rate: MCSO

Channel Frequency : 5.230 GHz
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- Agilent  12:31:48 Apr 26, 2019

Ch Freq

Occupied Bandwidth

Ref 7 dBm Atten 10 dB

#Peak S A ; L o, ‘“.{'\{

Log )," - it 11"'-;

1“ J"“F “"h.

dB/ ol Wy

iy

Offst

11

dB

Center 5.755 GHz Span 50 MHz

#Res BUV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pis]
Occupied Bandwidth Occ BW % Pwr 99.00 %

36.1641 MHz xdg 60048

Transmit Freq Error 75171 kHz
x dB Bandwidth 36.366 MHz

Data rate: MCSO

0 Agilent  12:34:25 Apr 26, 2019

Channel Frequency : 5.755 GHz

RT[

5795 GHz

Ch Freg

Occupied Bandwidth

Trig Free

Ref 7 dBm Atten 10 dB "
#Peak " &
Log 0 i K ettt i b s .
/ ¥ Y
10 i ) N
dBl | ks
Offst -
11
dB "
Center 5.795 GHz Span 50 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts o
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1867 MHz xd5  600d5 (L
Transmit Freq Error 82.800 kHz
% dB Bandwidth 36.363 MHz

Data rate: MCSO

Channel Frequency : 5.795 GHz
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A Agilent  12:27:24 Apr 26, 2019 R T I'
Ch Freq 519 GHz Trig  Free
Occupied Bandwidth _
Ref 13 dBm Atten 15 dB 4
#Peak Pyt — PR [ v I A
Log ,*"? A
10 2 L
dB/
Offst
11
dB "
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 9.99 ms (1000 pts| o
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.2805 MHz xd 260045 |
Transmit Freq Error 170178 kHz
* dB Bandwidth 46.012 MHz

Data rate: MCS5

Channel Frequency : 5.190 GHz

0 Agilent  12:29:40 Apr 26, 2019 R T
Ch Freq §.23 GHz Trig  Free
Occupied Bandwidih
Ref 13 dBm Atten 15 dB
#Peak R R simt et | it s
Log r".?'
10 v c
dB/
Offst
11
dB
Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.4258 MHz xdB 26,008
Transmit Freq Error 226.778 kHz
x dB Bandwidth 45 552 MHz

Data rate: MCS5

Channel Frequency : 5.230 GHz
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w0 Agilent  12:32:20 Apr 26, 2019 R T

Ch Freg 5785 GHz Trig Free
Occupied Bandwidth
Ref T dBm Atten 10 dB
#Peak Ei P S T R _m.ﬂn..]wmwmwﬁ e
Log f

/ ¥ Y,

10 — o,
dBl "M
Offst
11
dB
Center 5.755 GHz Span 50 MHz
#Res BWW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1811 MHz xdB  -6.00dB

Transmit Freq Error 85.320 kHz
x dB Bandwidth 36 445 MHz

Data rate: MCS5 Channel Frequency : 5.755 GHz
i Agilent  12:33:53 Apr 26, 2019 R T

Ch Freq 5.795 GHz

Occupied Bandwidth

Ref 7 dBm Atten 10 dB

#Peak A ] N

Log iy N-MM’PM 1. wawwﬂwmvlwﬁﬁﬁ &

10 ; ~

dB/ T,

Offst

11

dB

Center 5.795 GHz Span 50 MHz

#Res BUV 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

36.1841 MHz xd3 60048

Transmit Freq Error 91.158 kHz
x dB Bandwidth 36.401 MHz

Data rate: MCS5 Channel Frequency : 5.795 GHz
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A Agilent  12:28:08 Apr 26, 2019 R T I
Ch Freq 519 GHz Trig Free
Occupied Bandwidth
Ref 13 dBm Atten 15 dB .
#Peak iy, |t e i
Log yd ™
10 2 vll|!
dBl/ i
Offst
11
dB '
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz VBV 3 MHz Sweep 9.99 ms (1000 pts| .
Occupied Bandwidth Occ BW % Puwr 99.00 %
37.3078 MHz xdd 26005 ||
Transmit Freq Error 38.646 kHz
» dB Bandwidth 43.565 MHz

Data rate: MCS5

0 Agilent  12:28:53 Apr 26, 2019

Channel Frequency : 5.190 GHz

R T

Ch Freq

Occupied Bandwidih

Trig  Free

Ref 13 dBm Atten 15 dB

#Peak

Log

10

2

g

dB/

Offst

11
dB

Center 5.23 GHz
#Res BW 1 MHz

Occupied Bandwidth
37.3446 MHz

99.220 kHz
43.314 MHz

#VBW 3 MHz

Transmit Freq Error
x dB Bandwidth

Span 50 MHz
Sweep 9.99 ms (1000 pts .

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Data rate: MCS5

Channel Frequency : 5.230 GHz
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0 Agilent  12:32:50 Apr 26, 2019 R T
Ch Freg 5 755 GH: Tiig  Free
Occupied Bandwidth
Ref 7 dBm Atten 10 dB !
#Peak . , "y A S R
Log 5 ‘?n.dl-.-....ﬂ.....m-.-.rwum M;..,.. ety ,MW——Jaﬁ{_
W Lt i
o ¥
Offst |
11
dB !
Center 5.755 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1700 MHz xd3 60045 ]
Transmit Freq Error 56.131 khz
% dB Bandwidth 36.350 MHz
Data rate: MCS5 Channel Frequency : 5.755 GHz
i Agilent  12:33:26 Apr 26, 2019 R T
Ch Fieq 5.795 GHz Trig  Free
Occupied Bandwidth |
Ref T dBm Atten 10 dB .
#Peak T ==
Log -—)}E— et .w-t\-«..-!.-'-.....l"]fJ n[\. =
10 i , 1
dBr [ .
Offst
11
dB -
Center 5.795 GHz Span 50 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1774 MHz xd3  600d8 14
Transmit Freq Error 67.979 kHz
% dB Bandwidth 36.323 MHz

Data rate: MCS5 Channel Frequency : 5.795 GHz
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S Agilent  12:28:08 Apr 26, 2019 R T I

Ch Freq 5.19 GHz Trig Free

Occupied Bandwidth

Ref 13 dBm Atten 15 dB I
#Peak PR TSI W R SRy

Log P X
10 > <1l
dBi b

Ofist

11
dB i

Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
37.3078 MHz xd8 260048 ||

Transmit Freq Error 38.646 kHz
x dB Bandwidth 43 565 MHz

=
Data rate: MCS9 Channel Frequency : 5.190 GHz

i Agilent  12:28:53 Apr 26, 2019 R T I'

Ch Freqg 523 GHz Trig Fiee

Occupied Bandwidth

Ref 13 dBm Atten 15 dB N
#Peak Y . PRSP [ ——

Log P %
10
dB/
Offst

;d,
4

Center 5.23 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
37.3446 MHz xdB  -26.00d8

Transmit Freq Error 99.220 kHz
* dB Bandwidth 43.314 MHz

Data rate: MCS9 Channel Frequency : 5.230 GHz
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i Agilent  12:32:50 Apr 26, 2019 R T I

Ch Freqg

Trig

Occupied Bandwidth

Ref 7 dBm Atten 10 dB
#Peak
Log 5 JM...L..M-.-AM-&- ,I“h T wu-v.-luﬁ‘{_
s .M”#‘ R
o .
Offst i
11
dB
Center 5.755 GHz Span 50 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.1700 MHz xd3  6.00dB
Transmit Freq Error 56.131 kHz
x dB Bandwidth 36.350 MHz
Data rate: MCS9 Channel Frequency : 5.755 GHz
0 Agilent  12:33:26 Apr 26, 2019 R T
Ch Freq Trig
Occupied Bandwidth
Ref 7 dBm Atten 10 dB H
#Peak R o o DT o e e e e Mwwmwwwwﬁ
Log -%T - m..twj la[\‘ =
10 o o, ,
dBl | e,
Offst
11
dB i
Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.1774 MHz xd  600a ||
Transmit Freq Error B67.979 kHz
* dB Bandwidth 36.323 MHz

Data rate: MCS9

Channel Frequency : 5.795 GHz
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Modulation: 802.11ac mode SISO_VHT80

Data rate Frequency BEamnIdSV\S/:S?h oBwW
(Mbps) (MHz) (MH2) (MHz)
5210 85.59 75.95

MCSO0
5775 75.77 75.50
5210 90.56 76.35

MCS5
5775 76.43 75.71
5210 90.43 76.37

MCS9
5775 76.11 75.65

w0 Agilent  12:35:28 Apr 26, 2019

Ch Freq

Occupied Bandwidih

Ref 7 dBm

5.21 GHz

Atten 10 dB

Trig

Free

#Peak

Log g

10 >

.\\T

dBl L

Offst

11

db

Center 5.21 GHz
#Res BW 1 MHz

Transmit Freq Error
% dB Bandwidth

#/BW 3 MHz

Occupied Bandwidth
75.9578 MHz

220.826 kHz
85.593 MHz

Occ BW % Pwr
x dB

Span 100 MHz
Sweep 9.99 ms (1000 pts

95.00 %

-26.00

dB

Data rate: MCSO

Channel Frequency : 5.210 GHz
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o Agilent  12:38:09 Apr 26, 2019 R T
Ch Freq
Occupied Bandwidih
Ref T dBm Atten 10 dB !
#Peak A
Log g TP RNV RRY K NN WY WU AV U NREP P WSV YR PXTRA WRNY F I Y TADY S P
I
10 r}l L".L '
dBl | e S N
Offst T
11
dB ’
Center 5.775 GHz Span 100 MHz
#Res BUW 100 kHz #VBW 300 kHz  Sweep 10.36 ms (1000 pts .
Occupied Bandwidth Occ BW % Pwr 99.00 %
75.5044 MHz xdd 50043 ||
Transmit Freq Error 163.753 kHz
» dB Bandwidth 75775 MHz
Data rate: MCSO Channel Frequency : 5.775 GHz
o Agilent  12:35:57 Apr 26, 2019 R T I'
Ch Fl'E!I:| £ 21 GHz T[ig Frea
Occupied Bandwidih
Ref T dBm Atten 10 dB i
#Peak W T Tt ———
Log /
0 e <t
dB/
Offst
11
dB -
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %
76.3584 MHz xds 260008 ||
Transmit Freq Error 212851 kHz
» dB Bandwidth 90 567 MHz

Data rate: MCS5 Channel Frequency : 5.210 GHz
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i Agilent  12:37:41 Apr 26, 2019 R T I
Ch Freq
Occupied Bandwidih
Ref 7 dBm Atten 10 dB '
#Peak N A
Log S R AT AT R NIRRT |
10 ,;J HM L
Bl fp® ot
Offst
1
dB ’
Center 5.775 GHz Span 100 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 10.36 ms (1000 pts !
Occupied Bandwidth Occ BW % Pwr 99.00 %
75.7131 MHz xd3 60043 |}
Transmit Freq Error 149.043 kHz
x dB Bandwidth 76.439 MHz
Data rate: MCS5 Channel Frequency : 5.775 GHz
0 Agilent  12:36:24 Apr 26, 2019 R T

Ch Freg 52 Trig  Free
Occupied Bandwidth
Ref T dBm Atten 10 dB
#Peak MWW i ety
Log _.Jf
10 i 4
P
Offst
11
db
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
76.3794 MHz xdB 26,008
Transmit Freq Error 279.169 kHz
% dB Bandwidth 90.433 MHz

Data rate: MCS9 Channel Frequency : 5.210 GHZ



http://www.tuv.com/

Produkte
Products

A TUVRheinland*

www.tuv.com

Prafbericht - Nr.:
Test Report No.:

Seite 36 von 212

ULR-TC568819300000023F 001 Page 36 of 212

i Agilent  12:37:05 Apr 26, 2019 R T I
Ch Freq Trig  Free
ccupied Bandwidth
Ref T dBm Atten 10 dB
#Peak N -
Log N MMWWMJ&M%MW Fa
o s
dBl | e
Offst
11
dB
Center 5.775 GHz Span 100 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
75.6504 MHz xdB 6008
Transmit Freq Error 176.178 kHz
x dB Bandwidth 76.116 MHz

Data rate: MCS9

Channel Frequency : 5.775 GHz

Modulation: 802.11ac mode MIMO_VHT20

Note: Test was performed on both the
results has been reported.

transmit chains and worst case results were from chain 2 and the respective

Data rate Frequency BEamnljsﬂg?h OBW
(Mbps) (MHz) (MHz) (MHz)
5180 26.51 17.97

5240 25.44 18.00

MCSO0 5745 17.57 17.64
5825 17.62 17.65

5180 24.10 18.01

5240 23.13 18.02

MCS5 5745 17.66 17.63
5825 17.68 17.63

5180 22.73 17.97

5240 23.08 18.01

MCs8 5745 17.68 17.62
5825 17.65 17.63
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i Agilent

15:24:25 Apr 26, 2019

Ch Freq

518 GHz

Occupied Bandwidth

Ref 16 dBm Atten

Bime

15 dB

#Peak

Bl

oy et

'y
e L

Log

0 i

dB/

Offst

11

db

Center 5.18 GHz
#Res BW 300 kHz

Span 30 MHz
Sweep 9.99 ms (1000 pts

#FBW 1 MHz

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.9791 MHz xdB 260048 ||

Transmit Freq Error 67.603 kHz

% dB Bandwidth 26.519 MHz

Data rate: MCSO

i Agilent

15:26:45 Apr 26, 2019

Channel Frequency : 5.180 GHz

Ch Freq 524

Occupied Bandwidth

Ref 16 dBm Atten

GHz

15 dB

#Peak

e

" » —
pa s L LT T Ly

Log

10 "=

dB/

Offst

11

dB

Center 5.24 GHz
#Res BUW 300 kHz

Span 30 MHz
Sweep 9.99 ms (1000 pts

#/BW 1 MHz

Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0064 MHz xdd 260048 |

Transmit Freq Error 81514 kHz

* dB Bandwidth 25442 MHz

Data rate: MCSO

Channel Frequency : 5.240 GHz
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i Agilent  15:27:35 Apr 26, 2019

Ch Freq 5.745 GHz Tiig  Free

Occupied Bandwidih
Ref & dBm Atten 10 dB
#Peak = PR 1 T ..,_.__A"._.ll At b s Do) v
L

9 o £
10 ",
dBl LR Fhefigy
Offst
1
dB
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts]

Occupied Bandwidth

17.6446 MHz
Transmit Freq Error 51.633 kHz
» dB Bandwidth 17.578 MHz

Occ BW % Pwr 95.00 %
x dB -6.00 dB

Data rate: MCSO

i Agilent  15:30:02 Apr 26, 2019

Channel Frequency : 5.745 GHz

Ch Freq

Occupied Bandwidth

Ref & dBm

Atten 10 dB

#Peak

L | 1 § h |

Log

10 "

dBf e

Offst

11
dB

Center 5.825 GHz
#Res BW 100 kHz

Transmit Freq Error
% dB Bandwidth

#VBW 300 kHz

Occupied Bandwidth
17.6599 MHz

59.279 kHz
17.626 MHz

Span 30 MHz
Sweep 9.99 ms (1000 pts

Occ BW % Pwr 99.00 %
xdB -6.00 dB

Data rate: MCSO

Channel Frequency : 5.825 GHz
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i Agilent  15:24:57 Apr 26, 2019 R T
Ch Freq 5.18 GHz Tiig  Free
Occupied Bandwidth
Ref 16 dBm Atten 15 dB
#Peak N S NPV W N
Log 4 C"M
10 PO TR T
dB/ s
Offst
11
dB
Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
18.0115 MHz xdB 26008
Transmit Freq Error 74.935 kHz
» dB Bandwidth 24102 MHz
Data rate: MCS5 Channel Frequency : 5.180 GHz
o Agilent  15:26:14 Apr 26, 2019 R T [
Ch Freqg 524 GHz Trig  Free
Occupied Bandwidth _
Ref 16 dBm Atten 15 dB M
#Peak
F bl il i
Log
10 “

. = |
dB/ h |
Offst
11
dB -
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #FBW 1 MHz Sweep 9.99 ms (1000 pts o

Occupied Bandwidth Occ BW % Puwr 99.00 %
18.0250 MHz xdd 26004 L

Transmit Freq Error 69.985 kHz

% dB Bandwidth 23.138 MHz

Data rate: MCS5 Channel Frequency : 5.240 GHz
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i Agilent  15:27:57 Apr 26, 2019 R T I
Ch Freq 5.745 GHz Trig  Fiee
Occupied Bandwidih
Ref & dBm Atten 10 dB 4
#Peak = 0'" S SO [P VPYS.P0 I NPV SV IN. RIE. M PRI PV DA . + S
Log ) 1
10 Mj A
dBl LA il |
Offst
11
dB i
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6303 MHz xdg 60045 |}
Transmit Freq Error 56.172 kHz
» dB Bandwidth 17.665 MHz
Data rate: MCS5 Channel Frequency : 5.745 GHz
i Agilent  15:29:32 Apr 26, 2019 R T I'
Ch Freq
Occupied Bandwidth |
Ref & dBm Atten 10 dB -
#Peak o W, W R ot sne FYEPL IR . + J
10 o " |
dBl et R
Offst
11
dB -
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts r
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6379 MHz xdg 60048 L
Transmit Freq Error 63.170 kHz
x dB Bandwidth 17.683 MHz

Data rate: MCS5 Channel Frequency : 5.825 GHz
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i Agilent  15:25:20 Apr 26, 2019

Ch Freq

Occupied Bandwidth

RT[

Trig  Free

Ref 16 dBm Atten 15 dB

#Peak

e

N
i

v

¥

Log

10

dB/

Offst

11

db

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#/BW 1 MHz

17.9757 MHz
Transmit Freq Error 50.349 kHz
» dB Bandwidth 22739 MHz

Span 30 MHz
Sweep 9.99 ms (1000 pts

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Data rate: MCS8

0 Agilent  15:25:51 Apr 26, 2019

Channel Frequency : 5.180 GHi

R T

§.24 GHz

Ch Freq

Occupied Bandwidth

Ref 16 dBm Atten 15 dB

Tng Free

#Peak

S

¥

i

Log

10 3

e

dB/

Offst

11

db

Center 5.24 GHz

#Res BW 300 kHz #F/BW 1 MHz

Occupied Bandwidth
18.0192 MHz

74.605 kHz
23.086 MHz

Transmit Freq Error
% dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

99.00 %
-26.00 dB

Ccc BW % Pwr
xdB

Data rate: MCSS8

Channel Frequency : 5.240 GHz
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i Agilent  15:28:19 Apr 26, 2019 R T I
Ch Freq 5.745 GHz Tig Free
Occupied Bandwidih
Ref & dBm Atten 10 dB
#Peak RE. NIV T T T T T T T . 3
L,D,g = ¥ HaApd L i L] ¥ rilr bl L | b Rl L | —
o ’
10 e N
Pr, | i
dBl ™ i
Offst '
11
dB
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6292 MHz xd5 60045
Transmit Freq Error h2.878 kHz
x dB Bandwidth 17.687 MHz
Data rate: MCS8 Channel Frequency : 5.745 GHz
0 Agilent  15:28:50 Apr 26, 2019 R T
Ch Freq 5 825 GHz Trig
Occupied Bandwidth
Ref & dBm Atten 10 dB H
#Peak NG+ FUTTO T ..J..ﬂ.wfamnm_m I 3
Ls
9 J.f
10 .Pf‘arr W“M .
dBi [ ™
Offst
11
dB i
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6364 MHz xdg  600d8 L
Transmit Freq Error 57.201 kHz
* dB Bandwidth 17653 MHz

Data rate: MCS8 Channel Frequency : 5.825 GHz
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Modulation: 802.11ac mode MIMO_VHT40

Note: Test was performed on both the transmit chains and worst case results were from chain 2 and the respective
results has been reported.

Data rate Frequency BEamn:jsvi:gtnh OBW
(Mbps) (MHz) (MHZ) (MHz)
5190 42.91 36.95
5230 47.77 37.02
MCS0 5755 36.36 36.17
5795 36.36 36.19
5190 45.46 37.17
5230 47.67 37.31
MCSS 5755 36.41 36.16
5795 36.4 36.19
5190 45.46 37.11
5230 44,94 37.18
MCS9 5755 36.35 36.16
5795 36.3 36.15
0 Agilent  15:31:15 Apr 26, 2019 R T

Ch Freq 519 GHz Tiig Free

ccupied Bandwidth

Ref 14 dBm Atten 15 dB
#Peak — A et .
Log o M,
10 &L -
dB/

Offst
11
db

Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts .

Occupied Bandwidth OccBW % Pwr  99.00 %
36.9500 MHz xdB  -26.00 dB

Transmit Freq Error 91.391 kHz
» dB Bandwidth 42913 MHz

Data rate: MCSO Channel Frequency : 5.190 GHz
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i Agilent  15:34:05 Apr 26, 2019 R T
Ch Freg 5.23 GH: Trig Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB '
#Feak ot Lot Lo e e L Prtrughd
Log A *
10 e
dB/f
Offst
11
dB .
Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.0267 MHz xdB 2005 ||
Transmit Freq Error 134.360 kHz
x dB Bandwidth 47 774 MHz
Data rate: MCSO Channel Frequency : 5.230 GHz
0 Agilent  15:34:54 Apr 26, 2019 R T

Ch Freqg 5. ThE GH: Trig  Free

Occupied Bandwidih

Ref 10 dBm Atten 10 dB

#Peak R -

Log Y MMMW—MMLJHM L0 o

0 i u |

dBf e Pl

Offst

1"

dB

Center 5.755 GHz Span 50 MHz

#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts I
Occupied Bandwidth Occ BW % Pwr 99.00 %

36.1723 MHz xdB 60048

Transmit Freq Error 63.176 kHz
x dB Bandwidth 36.360 MHz

Data rate: MCSO Channel Frequency : 5.755 GHz
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0 Agilent

15:37:51 Apr 26, 2019

Ch Freq

Occupied Bandwidth

Ref 10 dBm Atten 10 dB .
#Peak . &
Log N % I T P v o P PP L#IMWMMMM-“M <
10 .rf“J K\ L
Bl b "W
Offst
11
dB f
Center 5.795 GHz Span 50 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1925 MHz xd8 60045 L
Transmit Freq Error 61.718 kHz
% dB Bandwidth 36.367 MHz

Data rate: MCSO

0 Agilent

15:32:01 Apr 26, 2019

Channel Frequency : 5.795 GHQ

Ch Freq

RTl-

519 GHz Trig Free

Occupied Bandwidih

Ref 14 dBm

Atten 15 dB N

#Peak

Yo

&

L
o9 >

10

dB/

Offst

11

dB

Center 5.19 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Span 50 MHz

#VBW 3 MHz Sweep 9.99 ms (1000 pts)

Occ BW % Pwr 99.00 %
37.1786 MHz xd8 -2600dB ||
41.678 kHz
45 463 MHz

Data rate: MCS5

Channel Frequency : 5.190 GHz
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o Agilent  15:33:37 Apr 26, 2019 R T [
Ch Freg 5.23 GH: Trig  Free
Occupied Bandwidth _
Ref 14 dBm Atten 15 dB -
#Peak Py i P Pl s, | i e Lt b ot e,
Log Wl b
10 3 iy
dB/
Offst
11
db i
Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts o
Occupied Bandwidth Occ BW % Pur 99.00 %
37.3158 MHz xd® 260008 |
Transmit Freq Error 87.171 kHz
¥ dB Bandwidth 47 675 MHz
Data rate: MCS5 Channel Frequency : 5.230 GHz
i Agilent  15:35:24 Apr 26, 2019 R T
Ch F[Eq 5 755 GHz T”g Free
Occupied Bandwidth
Ref 10 dBm Atten 10 dB
#Peak " ”
Log CY }ﬂ'u.ﬂ.»m.,rnmww NJMW At ]1 “
10 A W
dB/ e T
Offst
11
dB
Center 5.755 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1617 MHz xdB  600dB
Transmit Freq Error 35746 kHz
% dB Bandwidth 36.413 MHz

Data rate: MCS5 Channel Frequency : 5.755 GHz
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i Agilent  15:37:17 Apr 26, 2019 R T
Ch Freq Trig  Free
Occupied Bandwidih
Ref 10 dBm Atten 10 dB
#Peak - A
Log 5 FWMH-M RJMMWW &
10 o <L
dBl el ® Thonngly
Offst
11
dB
Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1979 MHz xd5  6.00d5
Transmit Freq Error 71.946 kHz
x dB Bandwidth 36.408 MHz
Data rate: MCS5 Channel Frequency : 5.795 GHz
i Agilent  15:32:31 Apr 26, 2019 R T |'
Ch Freq 519 GHz
Occupied Bandwidth |
Ref 14 dBm Atten 15 dB M
#Peak 9..— L o I i i S
Log & AN
]
10 A Mo L
dB/
Offst
11
dB -
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #/BW J MHz Sweep 9.99 ms (1000 pts H
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.1118 MHz xdd 260000 ||
Transmit Freq Error 46.984 kHz
x dB Bandwidth 45 467 MHz

Data rate: MCS9

Channel Frequency : 5.190 GHz
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i Agilent  15:33:08 Apr 26, 2019

523 GHz

Ch Freq

Occupied Bandwidih

RTI

Trig  Free

Ref 14 dBm Atten 15 dB

#Peak L A bt Uy, | R T

Log o

10 g N

dB/

Offst

11

dB

Center 5.23 GHz Span 50 MHz

#Res BW 1 MHz #V/BW 3 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

37.1806 MHz xdB 26,0043

Transmit Freq Error 163.691 kHz
x dB Bandwidth 44 947 MHz

Data rate: MCS9

Channel Frequency : 5.230 GHz

i Agilent  15:35:59 Apr 26, 2019 R T
Ch Freq Trig Free
Occupied Bandwidth
Ref 10 dBm Atten 10 dB
#Peak &
Log 5 ?@Mwmﬁwﬂim j.u-w’n.lh-w [P, R 7 e ]‘J{_
10 =l
dBl e -
Offst
"
dB
Center 5.755 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.1616 MHz xdB 60048
Transmit Freq Error 49721 kHz
x dB Bandwidth 36.350 MHz

Data rate: MCS9

Channel Frequency : 5.755 GHz
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i Agilent  15:36:38 Apr 26, 2019 R T
Ch FTE!I:| 5.795 GH:z T[ig Free
Occupied Bandwidth
Ref 10 dBm Atten 10 dB .
#Peak ~
Log 5 Pt bfetete P i e T e e L g
/ W )
10 ",f a
dBl Lot e
Offst
11
dB d
Center 5.795 GHz Span 50 MHz
#HRes BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1504 MHz xdd 6005 |l
Transmit Freq Error 63.897 kHz
¥ dB Bandwidth 36.303 MHz
Data rate: MCS9 Channel Frequency : 5.795 GHz

Modulation: 802.11ac mode MIMO_VHT80

Note: Test was performed on both the transmit chains and worst case results were from chain 2 and the respective
results has been reported.

Data rate Frequency BEamnhsvtlig?h oBwW
(Mbps) (MH2) (MH?) (Hz)
5210 84.38 75.96

MCS0
5775 76.10 75.54
5210 88.85 76.33

MCS5
5775 76.27 75.67
5210 88.72 76.33

MCS9
5775 76.36 75.59
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i Agilent  15:44:04 Apr 26, 2019 R T |'
Ch Freq 521 GHz Trig  Free
Occupied Bandwidth |
Ref 10 dBm Atten 10 dB a
#Peak [+ ST (PRI PR TR YO T W TN IR WU PR 4..._,..-\¢
Log il 5
10 /.z‘.f” B g
dBl | i
Offst
11
dB -
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts -

Occupied Bandwidth Occ BW % Pwr  99.00 %
75.9680 MHz xdB  -26.00 d5

Transmit Freq Error 193.289 kHz
¥ dB Bandwidth 84.386 MHz
Data rate: MCSO Channel Frequency : 5.210 GHz
0 Agilent  15:47:10 Apr 26, 2019 R T
Ch Fl'E!I:| 775 GH:z T[ig Free
Occupied Bandwidih
Ref 6 dBm Atten 5 dB H
#Peak el et res T . 1
= ? A TR bt kb =
-og ] , |
10 i
dBl el ﬁ.un._'l.u d
Offst
1"
dB i
Center 5.775 GHz Span 100 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 10.36 ms (1000 pts d
Occupied Bandwidth Occ BW % Pwr 99.00 %
75.5402 MHz xds 6004 |
Transmit Freq Error 67.072 kHz
x dB Bandwidth 76.105 MHz

Data rate: MCSO Channel Frequency : 5.775 GHz
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i Agilent  15:44:45 Apr 26, 2019 R T |

Ch Freq

521 GHz Trig  Free

Occupied Bandwidih

Ref 10 dBm

Atten 10 dB

#Peak B Pl b n s AL, | i A e sns et A Lol

L /
°g i

10 W

dB/

Offst

11

dB

Center 5.21 GHz
#Res BW 1 MHz

Occupied Bandwidth Occ BW % Pwr 99.00 %
76.3335 MHz xdB 260045

Transmit Freq Error 232159 kHz

x dB Bandwidth 88.857 MHz

Span 100 MHz
#BW 3 MHz Sweep 9.99 ms (1000 pts

Data rate: MCS5

Channel Frequency : 5210 GHz

0 Agilent  15:46:39 Apr 26, 2019 R T

Ch Freq

5775 GHz Trig Free

Occupied Bandwidth

Ref 6 dBm Atten 5 dB !
#Peak s I PR s A FTER PR RETTA R FEY PUR e FESERU TR,
Log —2 Jli| Fi mewv‘iﬂr ety N ”Hu”.i,k ra
10 7 ' .
dB/ l.rl Mol ‘Mu_;l.m
Offst
11
dB '
Center 5.775 GHz Span 100 MHz
#Res BW 100 kHz #BW 300 kHz  Sweep 10.36 ms (1000 pts !
Occupied Bandwidth Occ BW % Puwr 99.00 %
75.6742 MHz xdB 60048 |}
Transmit Freq Error 94.646 kHz
% dB Bandwidth 76.279 MHz

Data rate: MCS5

Channel Frequency : 5.775 GHz
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i Agilent  15:45:08 Apr 26, 2019 R T I'
Ch Freq
Occupied Bandwidih _
Ref 10 dBm Atten 10 dB a
#Peak 6-.;4\ e T— w.u,uru._; LT ey e P
Log af k!
10 w..r \“W I
dB/
Offst
1
dB o
Center 5.21 GHz Span 100 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 9.99 ms (1000 pis
Occupied Bandwidth Occ BW % Pwr 99.00 %
76.3317 MHz xdd 260008 L
Transmit Freq Error 301.388 kHz
» dB Bandwidth 88.722 MHz
Data rate: MCS9 Channel Frequency : 5.775 GHz
G Agilent  15:46:03 Apr 26, 2019 R T
Ch Freq 5775 GHz Trig  Free
Occupied Bandwidth
Ref 6 dBm Atten 5 dB !
#Peak N PRI I T PN I TP P
Lo:a > ] I A e AL it .::::mwvinﬂvﬁ' Fa
10 A 5
dpr P e
Offst
11
dB ¢
Center 5.775 GHz Span 100 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 10.36 ms (1000 pts| .
Occupied Bandwidth Occ BW % Pwr 99.00 %
75.5941 MHz xdg 60043 i
Transmit Freq Error 117.797 kHz
x dB Bandwidth 76.367 MHz

Data rate: MCS9 Channel Frequency : 5.775 GHz
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Modulation: 802.11n mode SISO_VHT20

Data rate Frequency BEamnIdSV\S/ES?h OBW
(Mbps) (MHz) (MH2) (MHz)
5180 23.80 18.09
5240 23.91 18.10
MCSO 5745 17.60 17.66
5825 17.59 17.67
5180 22.79 18.01
5240 22.85 18.00
MCS4 5745 17.71 17.65
5825 17.70 17.64
5180 22.85 17.98
5240 22.65 17.97
MCS7 5745 17.71 17.65
5825 17.71 17.64
0 Agilent 12:02:05 Apr 26, 2019 R T
Ch Freq 518 GHz Tiig  Free
ccupied Bandwidth
Ref 14 dBm Atten 15 dB '
#Peak A
Log " 1 - ‘l?
10 N T
dB/ e [
Offst
1
dB ’
Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0928 MHz xd® 26005 ||
Transmit Freq Error 79.238 khz
» dB Bandwidth 23.803 MHz

Data rate: MCSO Channel Frequency : 5.180 GHz
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A Agilent  12:04:27 Apr 26, 2019 R T I
Ch Freq 524 GHz Trig Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB .
#Peak . . e 5
L
dB/ Mg [
Offst
11
dB '
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts| .
Occupied Bandwidth Occ BW % Puwr 99.00 %
18.1024 MHz xdd 26005 ||
Transmit Freq Error 89.076 kHz
» dB Bandwidth 23.911 MHz
Data rate: MCSO Channel Frequency : 5.240 GHz
0 Agilent  12:05:07 Apr 26, 2019 R T
Ch Freq 5745 GHz Trig  Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB .
#Peak
Log Y "'..L_“_\.j T Y Y [Py S— Joa T y
10 Nw""'u |
dB/ L g
Offst il el
1"
dB ’
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6657 MHz xdg  600d8 |}
Transmit Freq Error 66.470 kHz
x dB Bandwidth 17.602 MHz

Data rate: MCSO Channel Frequency : 5.745 GHz
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Ch Freqg
Occupied Bandwidth
Ref 14 dBm Atten 15 dB .
#Peak |
L{H_] Y %MM:M‘FM' TR T 1, TIPSR, % “
10 *.,JJ H""\“ 1
dB/ r....,..m‘"‘m F‘M-"‘J'l;...l_‘lll. "
Offst ™
11
dB i
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6796 MHz xdg 60048 14
Transmit Freq Error 74.897 kHz
¥ dB Bandwidth 17.598 MHz
Data rate: MCSO Channel Frequency : 5.825 GHz
W Agilent  12:02:41 Apr 26, 2019 R T I'

ChFreq 518 GHz

Occupied Bandwidih

Ref 14 dBm Atten 15 dB H

#Peak - o et pah
¥ - ™ {

L

°g ey S
10 - g |k
dB/ TeTT T
Offst
1
dB o

Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pis

Occupied Bandwidth OccBW % Pwr  99.00 %
18.0115 MHz xdB  -26.00d8 ||

Transmit Freq Error 88.703 kHz
x dB Bandwidth 22.795 MHz

Data rate: MCS4 Channel Frequency : 5.180 GHz
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i Agilent  12:04:03 Apr 26, 2019 R T I'
Ch Freq 524 GHz Trig  Free
Occupied Bandwidth _
Ref 14 dBm Atten 15 dB "
#Peak o . e gt >
L )
a8l pe el |
Offst
11
dB o
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts| o
Occupied Bandwidth Occ BW % Puwr 99.00 %
18.0018 MHz xdd 208 L
Transmit Freq Error 68.728 kHz
» dB Bandwidth 22 858 MHz
Data rate: MCS4 Channel Frequency : 5.240 GHz
W Agilent  12:05:48 Apr 26, 2019 R T I'
Ch Freq 5745 GHz Trig Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB H
#Peak "
Lﬂ'g Y MMMJWMMM r F
10 — 'me I
de/ . .J..m"""*"w I'M"'Mk.u.l |
Offst o
11
dB =
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6519 MHz xd3  600d5 U
Transmit Freq Errar 71357 kHz
* dB Bandwidth 17.716 MHz

Data rate: MCS4 Channel Frequency : 5.745 GHz
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A Agilent  12:07:10 Apr 26, 2019 R T I
Ch Freq 5825 GHz Trig Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB .
#Peak
Log N WMMMJMMM Fa
L
10 M ."'"q.h__ 1
dB/ ‘s-M"M- m’”"""--w‘p&
Offst
11
dB '
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6431 MHz xdd  600dB |
Transmit Freq Error 67.853 kHz
» dB Bandwidth 17.702 MHz

Data rate: MCS4

w0 Agilent

Channel Frequency : 5.825 GHz

12:03:09 Apr 26, 2019

Ch Freqg

RTI

5.18 GHz Free

Trig

Occupied Bandwidth

Ref 14 dBm

Atten 15 dB L

#Peak

Py . enbdptale, b

A+ Hr L o

Log

10
dB/

Oftst

11

dB

Occupied Bandwidth

Transmit Freq Error
¥ dB Bandwidth

Center 5.18 GHz
#Res BW 300 kHz

Span 30 MHz

#VBW 1 MHz Sweep 9.99 ms (1000 pts)

Occ BW % Pwr 99 00 %

17.9839 MHz xdB -2600dB ||,
A7.045 kHz
22858 MHz

Data rate: MCS7

Channel Frequency : 5.180 GHz
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w0 Agilent  12:03:34 Apr 26, 2019

524 GHz

Ch Freq

Occupied Bandwidth

RTI

Trig Free

Ref 14 dBm Atten 15 dB

#Peak

F’

Log

10

dB/

Offst

11

db

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.9776 MHz

58.240 kHz
22 656 MHz

#BW 1 MHz

Transmit Freq Error
¥ dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

Oce BW % Pwr
x dB

99.00 %
-26.00 dB

Data rate: MCS7

Channel Frequency : 5.240 GHz

W Agilent  12:06:20 Apr 26, 2019 R T |'
Ch Freq 5745 GHz Trig Free
Occupied Bandwidih
Ref 14 dBm Atten 15 dB a
#Peak
Log N T ——— J;WW#T'W b
10 . A
ds/ Wv‘-‘kﬂw ﬂ“l"wl"-l'mﬂ
Offst
1
dB -
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6509 MHz xd3 60048 L
Transmit Freq Error 71.231 kHz
x dB Bandwidth 17.716 MHz

Data rate: MCS7

Channel Frequency : 5.745 GHz
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i Agilent  12:06:44 Apr 26, 2019 R T I
Ch Freqg Trig  Free
ccupied Bandwidth
Ref 14 dBm Atten 15 dB
#Peak
Log 3 Mo Menllegaiiod 'Mwmw r
10 s M,
dB/ L Rl
Offst | A
11
dB
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #\/BW 300 kHz Sweep 9.99 ms (1000 pts :
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6485 MHz xdB 60045
Transmit Freq Error 58.067 kHz
» dB Bandwidth 17.718 MHz
Data rate: MCS7 Channel Frequency : 5.825 GHz

Modulation: 802.11n mode SISO_VHT40

Data rate Frequency BEamn:jS;:SPh OBW
(Mbps) (MH2) (MHz) (MH2)
5190 4357 37.20

5230 47.26 37.32

MCSO 5755 36.34 36.14
5795 36.33 36.16

5190 45,97 37.20

5230 46.27 37.38

MCS4 5755 36.43 36.16
5795 36.45 36.16

5190 45.90 37.15

5230 46.08 37.29

MCS7 5755 36.48 36.19
5795 36.47 36.19
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w0 Agilent  12:09:15 Apr 26, 2019 R T

Ch Freq £ 19 GHz

Occupied Bandwidth

Trig Free

Ref 14 dBm Atten 15 dB

#Peak

—=.

L
29 -

10

- e

dB/

Offst

11

dB

Center 5.19 GHz

#Res BW 1 MHz #/BW 3 MHz

Occupied Bandwidth
37.2054 MHz

87.902 kHz
43.579 MHz

Transmit Freq Error
» dB Bandwidth

Span 50 MHz
Sweep 9.99 ms (1000 pts d

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Data rate: MCSO

o Agilent  12:12:14 Apr 26, 2019

Channel Frequency : 5.190 GHz

R T

523 GHz

Ch Freq

Occupied Bandwidih

Trig  Free

Ref 14 dBm Atten 15 dB

#Peak

‘x‘?

A

Log

10

dB/

Offst

11

dB

Center 5.23 GHz

#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth
37.3246 MHz

121.464 kHz
47.261 MHz

Transmit Freq Error
» dB Bandwidth

Span 50 MHz
Sweep 9.99 ms (1000 pts

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Data rate: MCSO

Channel Frequency : 5.230 GHz
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i Agilent

12:13:02 Apr 26, 2019

Ch Freqg

Occupied Bandwidth

Ref 14 dBm Atten 15 dB I
#Peak
Log \eru.u TR TN O A T PR | (LI PV VO T I J'?’
)
;‘; i x% )
PP . .
Offst pied
1"
dB i
Center 5.755 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts d
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.1400 MHz xdg 60048 1l
Transmit Freq Error 85.459 kHz
» dB Bandwidth 36.347 MHz

Data rate: MCSO

Channel Frequency : 5.755 GHz

w0 Agilent  12:15:42 Apr 26, 2019 R T
Ch Freq 5795 GH=z Trig Free
Occupied Bandwidth
Ref 9 dBm Atten 10 dB
#Peak - _— . ’ _— _“Q?
} bt Iy Y Y | I'.___"I 1 L | {_
-og ! ¥ s
10 ull‘f IP"A.
Offst
11
dB
Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1696 MHz xd5 60048
Transmit Freq Error 82.069 kHz
% dB Bandwidth 36.332 MHz

Data rate: MCSO

Channel Frequency : 5.795 GH
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i Agilent

12:09:51 Apr 26, 2019

Ch Freqg

Occupied Bandwidth

Ref 14 dBm

519 GHz

Atten 15 dB

#Peak

N

L
>4 7

L

10

dB/

Offst

11

dB

Center 5.19 GHz
#Res BW 1 MHz

Transmit Freq Error
» dB Bandwidth

#FBW 3 MHz

Occupied Bandwidth

37.2067 MHz

119.859 kHz
45970 MHz

Span 50 MHz
Sweep 9.99 ms (1000 pts| d

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Data rate: MCS4

0 Agilent

12:11:22 Apr 26, 2013

Channel Frequency : 5.190 GHz

R T

Ch Freq

523 GH=z

Occupied Bandwidth

Ref 14 dBm

Atten 15 dB

Tng Free

#Peak

Log

10

dB/

Offst

11

db

Center 5.23 GHz
#Res BW 1 MHz

Transmit Freq Error
% dB Bandwidth

#/BW 3 MHz

Occupied Bandwidth
37.3826 MHz

201.434 kHz
46270 MHz

Span 50 MHz
Sweep 9.99 ms (1000 pts .

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Data rate: MCS4

Channel Frequency : 5.230 GHz
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i Agilent  12:13:38 Apr 26, 2019 R T [
Ch Freq 5 755 GH:z Trig  Free
Occupied Bandwidih
Ref 9 dBm Atten 10 dB H
#Peak
L{Ig BN ?-p.."‘“ vl rvindie g i l}JWUﬂMA‘#MM Wﬁ o<
10 Ty M .
dB/ H".—"-Jw ‘ﬂ"‘*ﬂw
Offst
11
dB "
Center 5.755 GHz Span 50 MHz
#HRes BW 100 kHz #F/BW 300 kHz Sweep 9.99 ms (1000 pis H
Occupied Bandwidth Occ BW % Pur 99.00 %
36.1658 MHz xdg 60048 4
Transmit Freq Error 63.192 kHz
x dB Bandwidth 36.439 MHz
Data rate: MCS4 Channel Frequency : 5.755 GHz
i Agilent  12:15:16 Apr 26, 2019 R T

Ch Freqg 5.795 GHz

Occupied Bandwidth

Ref 9 dBm Atten 10 dB

#Peak

Log 5 Qi e Fvndimi k}mmwwmw e

0 1 .

dB/ " bt

Offst

11

dB

Center 5.795 GHz Span 50 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %

36.1673 MHz xdB 50045

Transmit Freq Error 64.919 kHz
x dB Bandwidth 36.457 MHz

Data rate: MCS4 Channel Frequency : 5.795 GHz
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i Agilent  12:10:21 Apr 26, 2019 R T I
Ch Freq 5.19 GHz Trig  Free
Occupied Bandwidth
Ref 14 dBm Atten 15 dB "
#Peak -ﬁ.»ww'““ e = k) | gt djuptaphf .......,?“‘
L
e
10 4l
dB/
Offst
11
dB i
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.1577 MHz xdd 260088 ]
Transmit Freq Error 116.094 kHz
x dB Bandwidth 45906 MHz
Data rate: MCS7 Channel Frequency : 5.190 GHz
i Agilent  12:10:47 Apr 26, 2019 R T

Ch Freq

Occupied Bandwidth

Ref 14 dBm Atten 15 dB

#Peak e - bt | P R T -
Log {fr ‘ﬁ‘%m\
e .
10 KA =%
dB/
Offst
1
dB

Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts ]

Occupied Bandwidth Occ BW % Pwr  99.00 %
37.2995 MHz xdB  -26.00dB

Transmit Freq Error 161.702 kHz
x dB Bandwidth 46.080 MHz

Data rate: MCS7 Channel Frequency : 5.230 GHz
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wo Agilent  12:14:14 Apr 26, 2019 R T |'
Ch Freq
Occupied Bandwidth _
Ref 9 dBm Atten 10 dB a
#Peak Y
Log o .?lmwmfr whomiafinaadi "W‘I“MWWM‘N a
10 L he M
Offst
11
dB -
Center 5.755 GHz Span 50 MHz
#Res BWW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts o

Occupied Bandwidth Occ BW % Pwr  99.00 %
36.1982 MHz xdB  -6.00dB

Transmit Freq Error 68.790 kHz
» dB Bandwidth 36.483 MHz

Data rate: MCS7 Channel Frequency : 5.755 GHz
0 Agilent  12:14:45 Apr 26, 2019 R T
Ch Fl'E!I:| 5795 GH:z T[ig Free
Occupied Bandwidih
Ref 9 dBm Atten 10 dB
#Peak S— ?
Y p Al JMMMW LD ELETE o S
-og ] w y
10 i o
dBl oo, |
Offst
11
dB
Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1907 MHz xd5 60045
Transmit Freq Error 87.350 kHz
x dB Bandwidth 36.479 MHz

Data rate: MCS7 Channel Frequency : 5.795 GHz
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Modulation: 802.11n mode MIMO_HT20

Note: Test was performed on both the transmit chains and worst case results were from chain 2 and the respective
results has been reported.

Data rate Frequency Emission oBW
(Mbps) (MHz) Bandwidth (MHz) (MHz)
5180 25.99 17.96
5240 29.12 18.01
MCS8
5745 17.61 17.68
5825 17.61 17.67
5180 26.21 18.02
5240 24.48 18.04
MCS11
5745 17.65 17.64
5825 17.73 17.66
5180 23.59 18.01
5240 24 18.08
MCS15
5745 17.66 17.65
5825 17.71 17.65
i Agilent  15:05:00 Apr 26, 2019 R T I

Ch Freq 518 GHz Tig Free

ccupied Bandwidth

Ref 16 dBm Atten 15 dB
#Peak T Y P T e —_—
e e
7 S,
10 3 "y
dBr |
Offst
11
dB
Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #Y/BW 1 MHz Sweep 9.99 ms (1000 pts |
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.9631 MHz xdB 26008
Transmit Freq Error 61.491 kHz
% dB Bandwidth 25399 MHz

Data rate: MCS8 Channel Frequency : 5.180 GHz
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i Agilent  15:10:33 Apr 26, 2019 R T I
Ch Freq 5.24 GHz Tig Free
Occupied Bandwidih
Ref 16 dBm Atten 15 dB
#Peak SR AR R ENEUUI YO
-og : e
dB/
Offst
11
dB
Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0157 MHz xdB 26,0043
Transmit Freq Error 61.473 kHz
x dB Bandwidth 29.120 MHz

Data rate: MCS8

0 Agilent

15:11:20 Apr 26, 2019

Channel Frequency : 5.240 GHz

R T

Ch Freq

Occupied Bandwidih

Trig  Free

Ref 11 dBm Atten 10 dB

#Peak ' i Kl Wy ] b A 1}

Log _}Fﬂﬂﬁnﬂ*mm— el e e nu#(_

10 o i,

dB] e B RO |

Offst

11

dB

Center 5.745 GHz Span 30 MHz

#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6801 MHz xdg 60048

Transmit Freq Error 59.281 kHz
x dB Bandwidth 17 617 MHz

Data rate: MCS8

Channel Frequency : 5.745 GHz
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i Agilent

15:14:06 Apr 26, 2019

Ch Freq

Occupied Bandwidth

Ref 11 dBm

Trig Free

Atten 10 dB

#Peak

Fi

N E——

Log

10

dBf  RERT

Offst

11

db

Center 5.825 GHz
#Res BW 100 kHz

Transmit Freq Error
¥ dB Bandwidth

Occupied Bandwidth
17.6770 MHz

Span 30 MHz

#FBW 300 kHz Sweep 9.99 ms (1000 pts

Occ BW % Pwr
x dB

99.00 %
-6.00 dB

58.604 kHz
17.615 MHz

Data rate: MCS8

i Agilent

15:05:34 Apr 26, 2019

Channel Frequency : 5.825 GHz

RT|‘

Ch Freq

Occupied Bandwidih

Ref 16 dBm

518 GHz Free

Trig

Atten 15 dB

#Peak

el

o

Log

10 i

dB/

Offst

11

db

Center 5.18 GHz
#Res BW 300 kHz

Span 30 MHz

#VBW 1 MHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0222 MHz xdd 260088 ||

Transmit Freq Error 55923 kHz

x dB Bandwidth 26.217 MHz

Data rate: MCS11

Channel Frequency : 5.180 GHz
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i Agilent  15:09:55 Apr 26, 2019 R T [

Ch Freg Trig  Free

Occupied Bandwidth

Ref 16 dBm Atten 15 dB .

#Peak X , , . ,

o - o

-og Y .

10 e i T |

dB/ N

Offst

11

dB d

Center 5.24 GHz Span 30 MHz

#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts o

Transmit Freq Error
¥ dB Bandwidth

Occupied Bandwidth

Occ BW % Pwr 99.00 %

18.0487 MHz xd8  -26.00d8 ||
70.014 kHz
24 487 MHz

Data rate: MCS11

w0 Agilent  15:11:

Channel Frequency : 5.240 GHi

51 Apr 26, 2019 R T

Ch Freq

5 745 GHz Tiig  Free

Occupied Bandwidth

Ref 11 dBm Atten 10 dB !

#Peak Jﬂl __ul.ml.\ "u-r\--hw md“wﬂa B ) "w-—-v" P

Log —:;rw' " e ‘:—

10 A

Offst

11

dB !

Center 5.745 GHz Span 30 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts] .
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6451 MHz xdd 5003 ||

Transmit Freq Error 55753 kHz
x dB Bandwidth 17.658 MHz

Data rate: MCS11

Channel Frequency : 5.745 GHz
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0 Agilent 15:13:33 Apr 26, 2019 R T
Ch F[E!I:I £ 825 GHz T”g Free
Occupied Bandwidth
Ref 11 dBm Atten 10 dB .
#Peak S NI U NI N I N P PR Y S n;__(‘
Log > Tk ©
10 5 e
dBl e vt
Oftst
1"
db !
Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts !
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6661 MHz xdg  600d8 )
Transmit Freq Error 59.130 kHz
x dB Bandwidth 17.730 MHz
Data rate: MCS11 Channel Frequency : 5.825 GHz
0 Agilent  15:06:22 Apr 26, 2019 R T
Ch Freqg 5.18 GHz Trig  Free
Occupied Bandwidih
Ref 16 dBm Atten 15 dB .
#Peak . i b s
Log r- X
Mg,
10 o s I
dB/ )
Offst
11
dB i
Center 5.18 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %
18.0180 MHz xdd 260005 |
Transmit Freq Error 63.134 kHz
x dB Bandwidth 23596 MHz

Data rate: MCS15 Channel Frequency : 5.180 GHz
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i Agilent

15:07:11 Apr 26, 2019

Ch Freqg

Trig

Occupied Bandwidth

Ref 16 dBm

Atten 15 dB

#Peak

Log

10

dB/

Ofist

"

dB

Center 5.24 GHz
#Res BW 300 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

Span 30 MHz

#H/BW 1 MHz Sweep 9.99 ms (1000 pts)

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

18.0865 MHz

89.851 kHz
24003 MHz

Data rate: MCS15

Channel Frequency : 5.240 GHz

0 Agilent  15:12:17 Apr 26, 2019 R T
Ch Freq 5745 GHz Trig
Occupied Bandwidth
Ref 11 dBm Atten 10 dB .
#Peak = rml l.mr\_' ."w-.-‘ e "l"‘l L 1ml_ u"ww"m O =
Log N
10 '-“ 1"‘%
dB'l' 'EI " P |
Offst
11
db !
Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Puwr 99.00 %
17.6535 MHz xdg  600d8 L
Transmit Freq Error 60.045 kHz
% dB Bandwidth 17.665 MHz

Data rate: MCS15

Channel Frequency : 5.745 GHz
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0 Agilent

15:12:55 Apr 26, 2019

RTI

Ch Freq

ccupied Bandwidth

Ref 11 dBm

Trig Free

Atten 10 dB

#Peak

k=

il 'u\n.q" h

Log

10

Ak

>3
o]
P

dB/

Rl

Offst

11

db

Center 5.825 GHz
#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

Span 30 MHz

#VBW 300 kHz Sweep 9.99 ms (1000 pts

Occ BW % Pwr
x dB

95.00 %
-6.00 dB

17.6505 MHz

53.195 kHz
17.713 MHz

Data rate: MCS15

Channel Frequency : 5.825 GHz

Modulation: 802.11n mode MIMO_VHT40

Note: Test was performed on both the
results has been reported.

transmit chains and worst case results were from chain 2 and the respective

Data rate Frequency BEa%S\,?,:g?h OBW
(Mbps) (MHz) (MHz) (MHz)
5190 43.27 37.08

5230 48.81 37.22

MCS8 5755 36.36 36.18
5795 36.37 36.18

5190 46.30 37.40

5230 49.32 37.42

MCS11 5755 36.40 36.18
5795 36.37 36.17

5190 45.78 37.14

5230 49.00 37.35

MCS15 5755 36.39 36.17
5795 36.46 36.18
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i Agilent  15:15:04 Apr 26, 2019 R T

Ch Freg 519 GHz Tiig Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB

#Peak o ey e
Log r‘?’ .
10 S
dB/ i !
Offst
11

dB

Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 9.99 ms (1000 pts|

37.0806 MHz xdB  -26.00 dB

Transmit Freq Error 52509 kHz
x dB Bandwidth 43273 MHz

Data rate: MCS8 Channel Frequency : 5.190 GHz

i Agilent  15:17-49 Apr 26, 2019 R T I'

Ch Freq 5.23 GHz Trig  Free

Occupied Bandwidth

Ref 15 dBm Atten 15 dB !
#Peak Ly I [ N
T — .
Zailin L
dB/
Offst
11
dB P

Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 9.99 ms (1000 pis)

Occupied Bandwidth Occ BW % Pwr 99.00 %
37.2270 MHz xd8 260048 |

Transmit Freq Error 139.907 kHz

» dB Bandwidth 48.814 MHz

Data rate: MCS8 Channel Frequency : 5.230 GH£



http://www.tuv.com/

Produkte
Products

A TUVRheinland*

www.tuv.com

Prifbericht - Nr.:
Test Report No.:

ULR-TC568819300000023F 001

Seite 74 von 212
Page 74 of 212

i Agilent  15:18:57 Apr 26, 2019 R T I
Ch Freq Trig
Occupied Bandwidth
Ref9 dBm Atten 10 dB
#Peak . A
-5 P bttt o, etk e Lt o b= 1Y
'1-;'9 ] i T
) M
Bl ol i
Oftst
11
dB
Center 5.755 GHz Span 50 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.1847 MHz xdB 50043
Transmit Freq Error 64.691 kHz
x dB Bandwidth 36.364 MHz

Data rate: MCS8

Channel Frequency : 5.755 GHz

0 Agilent  15:22:21 Apr 26, 2019 R T
Ch Freq Trig Free
Occupied Bandwidih
Ref 9 dBm Atten 10 dB
#Peak E—_— S S A
Log -}J?lm WHJ .ww*»a{l“{_
10 par My,
dBl gt
Offst
11
dB
Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1877 MHz xd5 60045
Transmit Freq Error 65 516 kHz
x dB Bandwidth 36.379 MHz

Data rate: MCS8

Channel Frequency : 5.795 GHz
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0 Agilent  15:15:39 Apr 26, 2019 R T
Ch Freqg 519 GHz Trig Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB .
#Peak )?r — R S - f{
Ls :
1:})1] I o
L
dB/
Offst
11
dB ¢
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz VBV 3 MHz Sweep 9.99 ms (1000 pts| .
Occupied Bandwidth Occ BW % Puwr 99.00 %
37.4001 MHz xdB 208 ||
Transmit Freq Error 34.660 kHz
» dB Bandwidth 46307 MHz
Data rate: MCS11 Channel Frequency : 5.190 GHz
i Agilent  15:17:18 Apr 26, 2019 R T |
Ch Freqg
Occupied Bandwidth
Ref 15 dBm Atten 15 dB
#Peak A - P P AP apreermines g
Log . at
dB/
Offst
11
dB
Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pur 99.00 %
37.4211 MHz xdB 26008
Transmit Freq Error 94122 kHz
x dB Bandwidth 49329 MHz

Data rate: MCS11 Channel Frequency : 5.230 GHz
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i Agilent  15:19:28 Apr 26, 2019 R T I
Ch Freq 5 755 GHz Trig  Free
Occupied Bandwidth
Ref9 dBm Atten 10 dB '
#Peak A I
L{I-g Y .IFH'HMM MMMMWW er-'-um et A bl o H‘ N
10 o T ]
dBl  jr
Offst
1
dB '
Center 5.755 GHz Span 50 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts ‘
Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1881 MHz xdg  600d8 )
Transmit Freq Error 60.333 kHz
x dB Bandwidth 36.402 MHz
Data rate: MCS11 Channel Frequency : 5.755 GHz
=0 Agilent  15:21:50 Apr 26, 2019 R T

Ch Freq 5795 GHz

Occupied Bandwidth

Ref 9 dBm Atten 10 dB

#Peak A l . . . .Y

Log 5 W [ e Prar T B T M <
10 o w
dBl e —
Offst

11
dB

g
.
L=

Center 5.795 GHz Span 50 MHz
#Res BUY 100 kHz H#V/BW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
36.1717 MHz xdB  6.00d8

Transmit Freq Error 60.193 kHz

* dB Bandwidth 36.371 MHz

Data rate: MCS11 Channel Frequency : 5.795 GHz
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i Agilent  15:16:14 Apr 26, 2019 R T I
Ch Freq 519 GHz Tiig  Free
Occupied Bandwidth
Ref 15 dBm Atten 15 dB '
#Peak ?_ . R i s {:
Log E .
10 J—:_r_,.;--’”r MM |
dB/
Offst
11
dB !
Center 5.19 GHz Span 50 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Pwr 99.00 %
37.1478 MHz xdd 260048 ||
Transmit Freq Error 72467 kHz
» dB Bandwidth 45787 MHz
Data rate: MCS15 Channel Frequency : 5.190 GHz
i Agilent  15:16:50 Apr 26, 2019 R T [
Ch Freqg 523 GHz Trig  Free
Occupied Bandwidth _
Ref 15 dBm Atten 15 dB "
#Peak P e A A T | res e b e gt bt byt e
Log * 2
10 S j
dB/
Offst
11
dB o
Center 5.23 GHz Span 50 MHz
#Res BW 1 MHz #FBW 3 MHz Sweep 9.99 ms (1000 pts o
Occupied Bandwidth Occ BW % Puwr 99.00 %
37.3592 MHz xdd 260045 ||
Transmit Freq Error 157.812 kHz
» dB Bandwidth 49.007 MHz

Data rate: MCS15 Channel Frequency : 5.230 GHz
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0 Agilent  15:20:08 Apr 26, 2019 R T
Ch Freq
Occupied Bandwidth
Ref 3 dBm Atten 10 dB 1
#Peak A
L og Y ?ﬁﬁm mmwwwnwwﬁwlmwwmwm n[h =
10 3 ﬂ.lhu‘lr‘lu -"l‘«- o
dB..' M'FHT "P\M“L
Offst
11
db !
Center 5.755 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts -
Occupied Bandwidth Occ BW % Pur 99.00 %
36.1775 MHz xdg  600d8 L
Transmit Freq Error 54321 kHz
» dB Bandwidth 36.395 MHz
Data rate: MCS15 Channel Frequency : 5.755 GHz
i Agilent  15:21:20 Apr 26, 2019 R T
Ch Freq 5.795 GHz Tiig  Free
Occupied Bandwidth
Ref 9 dBm Atten 10 dB !
#Peak o — \ - ;
Log By rmmwﬁm i Y JW b ..unf@k{_
1“ s i a
dBr e e
Oftst
1
dB '
Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Puwr 99.00 %
36.1857 MHz xdg  600dB |}
Transmit Freq Error 81.799 kHz
x dB Bandwidth 36.466 MHz

Data rate: MCS15 Channel Frequency : 5.795 GHz
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